GE (Army)-II
Okara Cantt

STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

(SDO B&R (M), SDO B&R (P), SDO B&R (P-I), SDO B&R (P-IT), SDO B&R (P-11I)

Dated: 10-08-2022

Reference # CED/TFL 1760 (Dr. Rizwan Azam)
Reference of the request letter # 6000/MT/ /E-6

Dated: 01-07-2022

Tension Test Report  (Page-1/1)
Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
2 | Diameter/ |2 s
S0 1an.1e er Area = z23 Yield Stress Ultimate Stress = =
2 | (nen iy | T ES| s (psi) 1A
3 inch = = ° ® | =
2 @ ) po =) = E" =
- S | E
~ < i < — < et < =] e
& = s = s = s = s = &
by o = o = o = o =
2 E | & g & | kg | (kg £ g £ g £
1 | 0.416 3/8 | 0395 | 0.11 | 0.122 | 4910 5810 98400 | 88540 | 116500 | 104800 | 1.10 | 13.8 | _ o
25
=)

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,

Resident Engineer

Mascon Associates (Pvt) Ltd

Establishment of Model Bazaar Head Office Building (Columns & Retaining Walls)

Reference # CED/TFL 1762 (Dr. Rizwan Azam)
Reference of the request letter # MAC-HAC/22/PMBMC/LT/007

Dated: 11-08-2022
Dated: 05-08-2022

Tension Test Report  (Page-1/1)
Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- . -g gn g
o Dlarfleter/ Area = =23 Yield Stress Ultimate Stress = =
) Size . = < o . . o0 e
| = (in) e © 3 (psi) (psi) S| €| 2
=) - 2 2 < =
z s B @ s
" S| E
€| E_| S5 E£| E £ | E s | | g
2 | EE 58 E| 5| kg | (ke g g g 5 g
< |z << 2 < 2 < 2 < g
1 | 0.364 3 0.369 | 0.11 | 0.107 | 3380 4840 67800 | 69600 | 97000 | 99700 | 1.30 | 16.3 | &5
T 2
- - - . | E2»

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Assistant Project Director

PMU-SBP Multan

(Establishment of Soft & Green Sports Facilities at 9-T Budhla Sanat & UC 122 Chppran wala
Tehsil & District Multan)

Reference # CED/TFL 1763 (Dr. Rizwan Azam) Dated: 11-08-2022
Reference of the request letter # APD/PMU/SBP/MULTAN/2022/06 Dated: 27-04-2022

Tension Test Report  (Page-1/1)

Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
2 | Diameter/ |2 s
S0 1an.1e er Area = z23 Yield Stress Ultimate Stress = =
2 | (nen iy | T ES| s (psi) 1A
3 inch = = ° ® | =
2 @ ) po =] = E" =
- S | E
~ < i < o) < ] < =] e
& = s = s = s = s = &
2 E | & g & | kg | (kg £ g £ g =
1 | 0.416 3/8 |0.395| 0.11 | 0.122 | 4910 5810 98400 | 88540 | 116500 | 104800 | 1.10 | 13.8

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/08/1764 Dated: 11-08-2022
Dated of Test: 15-08-2022

To,
M/S Amjad Engineering Services
Lahore

Subject: - CALIBRATION OF PRESSURE GAUGE (MARK: TFL/08/1764) (Page -1/2)

Reference to your Letter No. Nil, Dated: 11/08/2022 on the subject cited above.
One Pressure Gauge No. AES-310 as received by us has been calibrated. The results are
tabulated as under:

Total Range : Zero - 1000 (bar)
Calibrated Range : Zero - 420 (bar)
Pressure Gauge Reading 60 | 120 | 180 | 240 | 300 | 360 | 420

(bar)
Calibrated Load (kg) 10900 | 23000 | 34900 | 47000 | 59000 | 70700 | 83300
Calibrated Pressure (bar) 54 114 173 233 292 350 413

The Ram Are use for Calibration = 198 cm?

Calibration Cure for Pressure Gauge No. AES-310

420 Calibrated Value (bar) = (0.992 x Gauge Reading (bar)) - 5.589

360 -
300 -
240 -
180 -

120

CALIBRATED PRESSURE VALUE (bar)
v
o]
|

o

o 60 120 180 240 300 360 420
GAUGE READING (bar)

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/08/1764 Dated: 11-08-2022
Dated of Test: 15-08-2022

To,
M/S Amjad Engineering Services
Lahore

Subject: - CALIBRATION OF PRESSURE GAUGE (MARK: TFL/08/1764) (Page -2/2)
Reference to your Letter No. Nil, Dated: 11/08/2022 on the subject cited above.

One Pressure Gauge No. AES-320 as received by us has been calibrated. The results are
tabulated as under:

Total Range : Zero - 1000 (bar)
Calibrated Range : Zero - 420 (bar)
Pressure Gauge Reading 60 | 120 | 180 | 240 | 300 | 360 | 420

(bar)
Calibrated Load (kg) 11000 | 22800 | 34400 | 46300 | 58100 | 70100 | 82500
Calibrated Pressure (bar) 54 113 170 229 288 347 409

The Ram Are use for Calibration = 198 cm?

Calibration Cure for Pressure Gauge No. AES-320

420 Calibrated Value (bar) = (0.981 x Gauge Reading (bar)) - 5.377

360
300 A
240 -
180 -

120

CALIBRATED PRESSURE VALUE (bar)

D T T T T T T 1
0 60 120 180 240 300 360 420
GAUGE READING (bar)

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Building Strandard Ltd.
Lahore
(RCC Floor Industrial Halls Kasur (Finishing Hall-1, Grid Line J/2))

Reference # CED/TFL 1765 (Dr. Rizwan Azam)
Reference of the request letter # GT/LTR/220810-078

Tension Test Report  (Page-1/1)

Dated: 11-08-2022
Dated: 10-08-2022

Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
= | 2 £
Y Diameter/ Area = z23 Yield Stress Ultimate Stress = =
‘S N .2 = RS . . o0 =]
sl = Size (in%) = o g (psi) (psi) g = 2
z ~ | A = 2| 5
™ 2| E
2 | EE 52 £ | 5| kg | (ko) £ > £ > £
= =) < < = < = < = < =
| Z 4 z z
1 | 0.402 3 0.388 | 0.11 | 0.118 | 3920 5370 78600 | 73070 | 107600 | 100100 | 1.20 | 15.0
2 | 0.329 3 0.351 | 0.11 | 0.097 | =----- 4050 | m=eeem | meeee- 81200 | 92400 | 0.50 | 6.3
Note: only two samples for tensile test
Bend Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer
Buildings Sub Division, Pakpattan
(Establishment of Govt; Associate College for Boys 93/D Noor pur Pakpattan)

Reference # CED/TFL 1767 (Dr. Rizwan Azam) Dated: 11-08-2022
Reference of the request letter # 153-A/SDO-PPN Dated: 22-06-2022
Tension Test Report  (Page-1/1)
Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= | Diameter/ £ :
S0 1an.1e er Area = z23 Yield Stress Ultimate Stress = =
o iy | T ES| s (psi) 1A
. : 2 = s
2 = (inch) = & 5 §° =
™ 2| £
~ ] p— ] — < et < e e
€| £E| §E| £ B = S £ S| 5|
2| E| §| E| §| & |« | E | 5| E | § | Z
1 | 0.368 3/8 | 0371 | 0.11 | 0.108 | 3380 4840 67800 | 68860 | 97000 | 98600 | 1.50 | 18.8

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer
Buildings Sub Division
Shakargarh
(Programme for Revamping ao All THQ Hospital in Punjab One at Shakargarh)
Reference # CED/TFL 1769 (Dr. Rizwan Azam) Dated: 12-08-2022
Reference of the request letter # 1016/Sg Dated: 01-07-2022
Tension Test Report  (Page-1/1)
Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= | Diameter/ < o s
) lameter Area = 23 Yield Stress | Ultimate Stress | = =
S (in?) T | 33| o) (psi) 1R
. : .2 S ~Nd Y
2 (inch) = & 5 §° -
u S| E
~ ] i < ot < ot < ] e
S| E| E| £ £ 2 5 | £ 5 | 2| =
z | E| £ E| E| ke | @ | E | £ E | § | g
= o < o < o & e & =
~ r4 r4 4 4
1| 0.375 3/8 | 0375 | 0.11 | 0.110 | 4100 4840 82200 | 81930 | 97000 | 96800 | 1.00 | 12.5

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M.E

AS Enterprises

Style Textile Manga, Knitting 3, Acro Store
(AA Associates)

Reference # CED/TFL 1771 (Dr. Rizwan Azam) Dated: 12-08-2022
Reference of the request letter # STM/ASE/02 Dated: 12-08-2022

Tension Test Report  (Page-1/1)

Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= ) =
) . ] = .S
o Dlarfleter/ Area = =23 Yield Stress Ultimate Stress = =
) Size . = < o . . o0 e
. (in%) S ° (psi) (psi) S| €| 2
S = (mm) & & S = <
z > = N =
u S| E
” = = = = | &
€| £| §| £| % £ g | £ £ g
2 E | § | & | kg | (kg £ > £ 5 £
= 5 < 5 < S & s & =
~ r4 r4 4 4
1| 0.410 10 995 | 0.12 | 0.121 | 4510 5520 82856 | 82460 | 101412 | 101000 | 0.80 | 10.0 3
2 | 0.403 10 9.86 | 0.12 | 0.118 | 4590 5560 84326 | 85450 | 102146 | 103600 | 0.80 | 10.0 E
on
- - - - - - - - - - - - - - <

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Garrison Engineer (Army)-I1
Lahore Cantt

Reference # CED/TFL 1772 (Dr. Rizwan Azam) Dated: 12-08-2022

Reference of the request letter # 6003/149/E6

Dated: 12-08-2022

Tension Test Report  (Page-1/1)
Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= ) =
) . ] = .S
o Dlarfleter/ Area = =23 Yield Stress Ultimate Stress = =
) Size . = < o . . o0 e
. : (in%) S 23 (psi) (psi) S| €| 2
S = (inch) 3 & S = 2
z s | @ s
™ S £
wn =2 §
—~ < — < — < — < — Py NS
€| E| E| E| T E E g | g @
2z £ > £ 5 | kg | (kg) £ > g > =
= S < S < S < S < =
z. z z z
1| 0.373 3/8 | 0373 | 0.11 | 0.110 | 3060 4280 61400 | 61560 | 85800 | 86100 | 1.40 | 17.5
2 | 0.374 3/8 | 0374 | 0.11 | 0.110 | 2980 4280 59800 | 59730 | 85800 | 85800 | 1.50 | 18.8

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
G3 Engineering Consultants (Pvt) Ltd.
Mater Planning, Designing and Construction supervision Strengthening of University of Narowal

Dated: 12-08-2022
Dated: 24-05-2022

Reference # CED/TFL 1774 (Dr. Rizwan Azam)
Reference of the request letter # G3/UON-RE/117

Tension Test Report  (Page-1/1)
Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- - E
Y Diameter/ Area = z23 Yield Stress Ultimate Stress = =
‘S . .2 = RS . . o0 =]
< = size (in”) © ° 3 (psi) (psi) g = 2
z ~ | A = 2| 5
- S | E
” Z Z e 2 |
E |5 535 £| % £ E £ g | 5|
2 | EE S E| §| (ke | (ke £ > £ g | E
2 2 <= 2 < > < > < =
1 | 0.390 3 0.382 | 0.11 | 0.115| 3430 5270 68800 | 65900 | 105600 | 101300 | 1.10 | 13.8 5 =
D
2 | 0.389 3 0.382 | 0.11 | 0.114 | 3470 5300 69600 | 66860 | 106200 | 102200 | 1.30 | 16.3 | © ©

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
City Survey & Engineering Consultants
Green View Executive Apartments Phase-V

Dated: 12-08-2022
Dated: 10-08-2022

Reference # CED/TFL 1775 (Dr. Rizwan Azam)
Reference of the request letter # GVA/RE/10/22

Tension Test Report  (Page-1/1)
Date of Test 15-08-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- - E
Y Diameter/ Area = z23 Yield Stress Ultimate Stress = =
‘S . .2 = RS . . o0 =]
< = size (in”) © ° 3 (psi) (psi) g = 2
z ~ | A = 2| 5
- S | E
g2 33 £ % E| S| £ E| & ¢
2 | EE S E| §| (ke | (ke £ > £ g | E
< 2 <= 2 < > < > < =
1 | 0.383 3 0.379 | 0.11 | 0.113 | 4050 4960 81200 | 79210 | 99400 | 97100 | 1.20 | 15.0
2 | 0.383 3 0.379 | 0.11 | 0.113 | 3980 4910 79800 | 77940 | 98400 | 96200 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Pro-Con
Lahore Cantt

Reference # CED/TFL 1777 (Dr. Rizwan Azam) Dated: 15-08-2022

Reference of the request letter # Nil

Dated: 13-08-2022

Tension Test Report  (Page-1/1)
Date of Test 15-08-06-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= ) =
) . ] = .S
o Dlarfleter/ Area = Z2 T Yield Stress Ultimate Stress = =
S Size . = < O . . o S
| = , (in%) S 23 (psi) (psi) S| €| 2
s (inch) o= & = < =
z s | @ s
™ S £
& =H-~
—~ < — < — < — < — Py NS
€| £| §| £| B £ g £ 5 | 5| °
E4 £ > £ 5 | kg | (kg) £ > g > =
= S < S < S < S < =
r4 r4 4 4
1| 0.378 3/8 | 0376 | 0.11 | 0.111 | 3720 4710 74600 | 73890 | 94400 | 93600 | 1.20 | 15.0
2 | 0.378 3/8 | 0376 | 0.11 | 0.111 | 3640 4590 73000 | 72210 | 92000 | 91100 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




